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20.000 MHz 1.000 GHz 1.000 MHz 944,49525 MHz -54.49 dBm -41.49 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.64560 GHz -55.64 dBm -42.64 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99577 GHz -54.53 dBm -41.53 dB
3.000 GHz 9.000 GHz 1,000 MHz 8.88626 GHz -44.75 dBm -31.75dB
9.000 GHz 12.000 GHz 1,000 MHz 12.20984 GHz -51.74 dBm -38.74 db
13,000 GHz 18.000 GHz 1,000 MHz 16.73906 GHz -48,71 dBm -35.71 dB
N ] ( ] '
Date 23 MAY 2005 29-01-28
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405A

LTE Band 66 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset .80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
-10 AHHP SPURIOUS LINE _ABS PASS -0 dﬁl‘ﬂﬂ I‘PIIH]UU‘; INE_ABS PABS
SPURIOUS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
30 d 30 dB
-40d -40 dB
50 dem I -50 dBm 1
Y- o | P _— .
L S v S S “ i = I~ St il a
70 dem 70 dBm
-80d 80 dB
90 d 90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Bpurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 925.10495 MHz -58.82 dém -25.82 o8 30.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz -58.93 dBm -45.93 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -57.94 dBm -44.04 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69633 GHz -59.73 dBm -46.73 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.87723 GHz -58.69 dBm -45.69 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.97157 GHz -58.78 dBm -45.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42121 GHz -44.67 dBm -31.67 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.48571 GHz -45.27 dBm -32.27 d8
9.000 GHz 13,000 GHz 1.000 MHz 12.35483 GHz -50.46 dBm -46.46 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,35783 GHz -50.47 dBm -46.47 dB
13.000 GHz 16.000 GHz 1.000 MHz 16.74198 GHz -57.40 dBm -24.40 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.76448 GHz g dim -44.45 dB
- - 1
( i J ( J1 J -
Date: 23.MAY.2022 2210.47 Date: 23 MAY 2022 22:20:05
Highest Channel / QPSK
Spectrum :%I
Ref Level 0.00 dem  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dﬂ SPLIRTOUS J INE_ARS PARS
_SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
| -
L sairait, H > — T = T - hth
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 037.70865 MHz -59.05 dBm -46.05 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.69948 GHz -59.67 dBm -46.67 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99778 GHz -58.76 dBm -45.76 dB
3.000 GHz 9.000 GHz 1,000 MHz 3.55070 GHz -44.34 dBm -31.34 dB
9.000 GHz 12.000 GHz 1,000 MHz 12.30634 GHz -59.50 dBm -46,50 dB
13,000 GHz 18.000 GHz 1,000 MHz 16.74323 GHz -57.36 dBm -44,36 db
N ] ( w '
Dater 23 MAY 2005 29-91-25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405A

LTE Band 66 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset .80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
-10 AHHP SPURIOUS LINE _ABS PASS -0 dﬁl‘ﬂﬂ I‘PIIH]UU‘; INE_ABS PABS
SPURIOUS. | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
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-40d -40 dB
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P - | i, e et s
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70 dem 70 dBm
-80d 80 dB
90 d 90 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Bpurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -59.09 dém -26.00 o8 30.000 MHz 1.000 GHz 1.000 MHz 902.32134 MHz -59.08 dBm -46.08 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69738 GHz -58.22 dBm -45.22 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69388 GHz -59.71 dBm -46.71 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99577 GHz -58.76 dBm -45.76 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.96432 GHz -58.45 dBm -45.45 di
3.000 GHz 9.000 GHz 1.000 MHz 3.42171 GHz -45.64 dBm -32.64 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.48121 GHz -46.08 dBm -33.08 d8
9.000 GHz 13,000 GHz 1.000 MHz 12,29734 GHz -50.53 dém -46.53 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.85777 GHz -50.41 dBm -46.41 dB
13.000 GHz 16.000 GHz 1.000 MHz 16.77156 GHz -57.28 dBm -44.28 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.75781 GHz s dBm -44.35 dB
- - 1
( i J ( J1 J -
Date: 23.MAY.2022 2230.44 Date: 23 MAY 2022 22:40:03
Highest Channel / QPSK
Spectrum :%I
Ref Level 0.00 dem  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 dﬂ SPLIRTOUS J INE_ARS PARS
_SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem
oLl 1 — e . -l
i L s ~ ——— N, o
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 939.16292 MHz -58.75 dBm -45.75 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.69458 GHz -59.71 dBm -46.71 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.98165 GHz -58.81 dBm -45.81 dB
3.000 GHz 9.000 GHz 1,000 MHz 3.54120 GHz -43.67 dBm -30.67 dB
9.000 GHz 12.000 GHz 1,000 MHz 12.30434 GHz -59.50 dBm -46,50 dB
13,000 GHz 18.000 GHz 1,000 MHz 16.73073 GHz -57.16 dBm -44,16 dB
N ] ( w '
Date 23 MAY 2005 29-41-23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : A105 of A283




SPORTON LAB.

FCC RF Test Report

Report No. : FG230405A

LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset .80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
-10 AHHP SPURIOUS LINE _ABS PASS -0 dﬁl‘ﬂﬂ I‘PIIH]UU‘; INE_ABS PABS
SPURIOUS. | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
30 d 30 dB
-40d -40 dB
50 dem 1 -50 dBm I
v I ~ e A 1§ S rarvamnih
70 dem 70 dBm
-80d 80 dB
90 d -390 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Bpurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 907.16892 MHz -58.90 dém -45.90 B 30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz -58.89 dbm -45.85 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69703 GHz -55.08 dBm -42.08 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -59.71 dBm -46.71 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -58.99 d8m -45.99 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.99294 GHz -58.78 dBm -45.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42221 GHz -45.64 dBm -32.64 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47671 GHz -44.77 dBm -31.77 d8
9.000 GHz 13,000 GHz 1.000 MHz 12.31834 GHz -50.32 dém -46.32 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.84977 GHz -50.48 dBm -46.48 dB
13.000 GHz 16.000 GHz 1.000 MHz 16.75531 GHz -57.43 dBm -24.43 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.75240 GHz 0 dBm -44.4D dB
- - 1
( i J ( J1 J -
Date: 23.MAY.2022 224911 Date: 23 MAY 2022 22:54:29
Highest Channel / QPSK
Spectrum :%I
Ref Level 0.00 dem  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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-20 dBm
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-40 dBm
-50 dem
. ) i R o
i & e L et Mo
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 956.61419 MHz -58.91 dBm -45.91 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.67814 GHz -59.88 dBm -46.88 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.99214 GHz -58.81 dBm -45.81 dB
3.000 GHz 9.000 GHz 1,000 MHz 3.53171 GHz -43.63 dBm -30.63 dB
9.000 GHz 12.000 GHz 1,000 MHz 12.33533 GHz -59.44 dBm -46.44 db
13,000 GHz 18.000 GHz 1,000 MHz 16.76406 GHz -57.40 dBm -44,40 dB
Date 23 MAY 2005 295549
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405A

LTE Band 66 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spect = [ spectrum L
Ref Level 0.00 dBm  Offset 4.80 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset .80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
-10 AHHP SPURIOUS LINE _ABS PASS -0 dﬁl‘ﬂﬂ I‘PIIH]UU‘; INE_ABS PABS
SPURIOUS. | SPURIOUS_LINE_ABS_
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Bpurious Emissions
RangelLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 916.86407 MHz -58.93 dém -45.93 o8 30.000 MHz 1.000 GHz 1.000 MHz 860.14743 MHz -59.01 dém -46.01 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -52.79 dBm -39.79 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.68478 GHz -59.63 dBm -46.63 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.98690 GHz -58.65 dBm -45.65 dB 1.790 GHz 3.000 GHz 1.000 MHz 2.99214 GHz -58.78 dBm -45.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42271 GHz -44.69 dBm -31.69 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -45.65 dBm -32.65 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.33633 GHz -50.48 d8m -46.48 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,33033 GHz -50.42 dBm -46.42 dB
13.000 GHz 16.000 GHz 1.000 MHz 16.73865 GHz -57.33 dBm -24.33 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.71240 GHz 3 dBm -44.43 dB
- - 1
( i J ( J1 J -
Date: 23.MAY.2022 23.01.08 Date: 23 MAY.2022 23.06:31
Highest Channel / QPSK
Spectrum :%I
Ref Level 0.00 dem  Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 1.000 GHz 1.000 MHz 038.67816 MHz -58.97 dBm -45.97 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.68443 GHz -59.61 dBm -46.61 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.97924 GHz -58.83 dBm -45.83 dB
3.000 GHz 9.000 GHz 1,000 MHz 3.52221 GHz -43.58 dBm -30.58 dB
9.000 GHz 12.000 GHz 1,000 MHz 12.84627 GHz -59.34 dBm -46.34 db
13,000 GHz 18.000 GHz 1,000 MHz 16.77364 GHz -57.20 dBm -44.20 dB
N ] ( w '
Date 23 MAY 2005 23-07-54
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saronas. FCC RF Test Report

Report No. : FG230405A

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0102
40 Normal Voltage 0.0109
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0001

-10 Normal Voltage 0.0032 PASS
-20 Normal Voltage 0.0104
-30 Normal Voltage 0.0034
20 Maximum Voltage 0.0074
20 Normal Voltage 0.0009
20 Battery End Point 0.0005

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG230405A

LTE Band 5B

26dB Bandwidth

Mode LTE Band 5B : 26dB BW(MH2)
Mod. QPSK | 16QAM
BW 3MHz+5MHz
Middle CH 8.18 | 8.18
BW 5MHz+3MHz
Middle CH 8.14 | 8.15
BW 5MHz+10MHz
Middle CH 14.72 | 14.72
BW 10MHz+5MHz
Middle CH 14.63 | 14.75
BW 10MHz+10MHz
Middle CH 19.62 | 19.7
Sporton International Inc. (Kunshan) Page Number : A109 of A283
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405A

LTE Band 5B

QPSK

16QAM

Middle Channel / 3MHz+5MHz / QPSK

Middle Channel / 3MHz+5MHz /16 QAM

ctrum = =
Ref Level 24.20 dom  Offset +.20 db = RBW 300 khz RefLevel 24.20 dom  Offset +.20 dé e RBW 300 kHz
o Att 30dE SWT  G.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  63ps @ VBW 1MHz  Mode Auto FFT
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OF B36.5 MHz 1001 pts Span 16.0 MHz CF 836.5 MHz 1001 pts Span 16.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 633,703 MHz 18.93 dam ndé down 8,184 MHz M1 1 834,422 MHz 19.05 dam ndé down 8,184 MHz
T 1 832,424 MH2 -7.65 dam e 26.00 ds T 1 832,408 MHz -5.55 dam e 26.00 ds
T2 1 840,609 MHz -7.23 dBm Q factor 101.9 T2 1 840,592 MHz -5.54 dBm Q factor 102.0
i T N !
L L J _ L PAS J _

QPSK

16QAM

Middle Channel / 5MHz+3MHz / QPSK

Middle Channel / 5MHz+3MHz /16QAM

Spectrum

=
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arker
Type | Ref | Tre | X-valug | Y-value |_Function | Function Rasult |
ML 1 839.617 MHz 19,52 dbm nd8 down 8.136 MHz
T 1 832,44 MHZ -6.30 dBm nds 26,00 dB
T2 1 B840.576 MHz -5.B3 dBm Q factor 103.2
L L J -

pe n i
Ref Level 24,20 dém  Offset £.20 dE & RBW 300 kriz
o Att 30.d8 BWT 6.3 ps @ VBW 1 MHz  Mode Auta FFT
SGL Count 100/100
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50 dem
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CF 836.5 MHZ 1001 pts Span 16.0 MHz
arker
Type | Ref | Trc | X-valug | | Function | Function Result |
M1 T 835.601 MHz m ndd down
11 1 832,424 MHz nds
T2 1 B840.576 MHz Q factor

QPSK

16QAM

Middle Channel / 5MHz+10MHz / QPSK

Middle Channel / 5SMHz+10MHz /16QAM

pectrum
Ref Level 24.20 dam  Offset 4.20 d& & RBW 300 kHz Ref Level 24.20 dbm  Offset 4.20 0B & RBW 300 ke
o At S0d8 SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o At DGR SWT 12615 @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
208 Mi[1] 16.2+ dBm 208 I Mi[1] 16.73 dBm
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70 df 70 di
CF 836.525 MHz 1001 pts Span 30.0 MHz CF 836,525 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 832,269 MH2 16.24 d8m ndB down 14,715 MHz M1 1 833.078 MHz 16.73 dBm ndB down 14,715 MHz
TL 1 529,152 MHz -10.71 dam nd@ 26.00d8 1 1 529,152 MHz -9.25 dBm nd@ 26.00d8
T2 1 843,868 MH2 -10.20 dBm Q factor 56.6 T2 1 843,868 MH2 -9.80 dBm Q factor 56.6
rv ) rv )
L L 4 - L L 4 -
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SPORTON LAB.
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QPSK

16QAM
Middle Channel / 10MHz+5MHz / QPSK

Middle Channel / 10MHz+5MHz /16 QAM

Ref Level 24.20 dom  Offset +.20 db = RBW 300 khz Reflevel 24.20 dom  Offset +.20 dé & RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 db ETEN] 16.72 dBm) 20 b ETEN] 16.37 dBm)
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CF 836,475 MHZ 1001 pts Span 30.0 MHz CF 836,475 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 840,971 MHz 16.72 dBm ndB down 14,625 MHz M1 1 839,622 MHz 16.37 dBm ndB down 14,745 MHz
T 1 829,162 MHz -8.66 dBm nd@ 26.00 d& 1 1 829,042 MHz -10.37 dbm nd@ 26.00 d&
T2 1 843,788 MH2 -8.64 dBm Q factor 57.5 T2 1 843,788 MHZ -10.23 dém Q factor 56.9
i ! i T
L L J _ L PAS J _

LTE Band 5B

QPSK

16QAM
Middle Channel / 10MHz+10MHz / QPSK

Middle Channel / 10MHz+10MHz /16QAM

Ref Level 24.20 dém  Offset 4.20 dé & RBW 300 kHz Ref Level 24.20 dém  Offset 4.20 d@ & RBW 300 kHz
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT 189ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
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CF 836.55 MHz 1001 pts Span 40.0 MHz CF 836.55 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 535,751 MHz 15.73 dém ndB down 19.62 MHz [ 1 B37,9098 MHz 14.05 dBm ndB down 19.7 MHz
T1 1 826,68 MH2 -10.58 dBm ndd 26.00 da T1 1 826,72 MHz -11.92 dam ndd 26.00 da
T2 1 345.3 MHz -11.29 dam Q factor 42.5 T2 1 548,42 MHz -12.27 dBm Q factor 42.5
i ! i 1
L JL J - L JL J -
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Occupied Bandwidth

Mode LTE Band 5B : 99%0OBW(MHz)
Mod. QPSK | 16QAM
BW 3MHz+5MHz
Middle CH 7.56 | 7.54
BW 5MHz+3MHz
Middle CH 7.56 | 7.53
BW 5MHz+10MHz
Middle CH 13.91 | 13.88
BW 10MHz+5MHz
Middle CH 13.94 | 13.91
BW 10MHz+10MHz
Middle CH 18.74 | 18.70
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LTE Band 5B

QPSK

16QAM

Middle Channel / 3MHz+5MHz / QPSK

Middle Channel / 3MHz+5MHz /16 QAM

Spectrum s Spectrum s
Ref Level 24.20 dom  Offset +.20 db = RBW 300 khz RefLevel 24.20 dom  Offset +.20 dé e RBW 300 kHz
o Att 30dE SWT  G.3ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  63ps @ VBW  1MHz  Mode auto FFT
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(@ 17k Max (@ 17k Mzx
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 B35, 157 MHz 15.22 dém [ 1 533,175 MHz 19.12 dBm
T1 1 8326953 MHz 13.06 dBm oce Bw 756043956 MHz T1 1 832, 7118 MHz 12.55 dBm oce Bw 7.544455544 MHz
T2 1 5402562 MHz 12.14 dBm T2 1 5402562 MHz 11.15 dBm
i ! i T
L L J L PAS J _

QPSK

16QAM

Middle Channel / 5MHz+3MHz / QPSK

Middle Channel / 5MHz+3MHz /16 QAM

Ref Level 24.20 dém  Offset 4.20 dé & RBW 300 kHz Ref Level 24.20 dém  Offset 4.20 d@ & RBW 300 kHz
o Att 30de SWT  6.3ps @ VBW  1MH:  Mode Auto FFT e Att 30de SWT  63ps @ VBW  1MH:  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 533,137 MHz 18.76 dBm [ 1 533,217 MHz 18.64 dBm
T1 1 832.7278 MH2 12.62 dBém oce Bw 7.56043956 MHZ T1 1 832.7597 MHz 11.68 dBm oce Bw 7.52B471528 MHz
T2 1 540,262 MHz 12.62 dBm T2 1 540,2852 MHz 12.87 dBm
il i il i
L JL J - L JL J -

QPSK

16QAM

Middle Channel / 5SMHz+10MHz / QPSK

Middle Channel / 5MHz+10MHz /16QAM

Ref Level 24.20 dom  Offset +.20 db @ RBW 300 kHz Ref Level 24.20 dam  Offset +.20 0B & RBW 200 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 37k Max
2048 m CETEN] 16.37 dBm 208 1 CETEN] 17.01 dBm
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CF B36.525 MHz 1001 pts Span 30.0 MHz CF B36.525 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 532,148 MHz 16.37 dBm [ 1 523,672 MHz 17.01 dém
T1 1 829,512 MHz 11.28 dBm oce Bw 13.006093906 MHZ T1 1 829,572 MHz 10.89 dBm oce Bw 13.B76123876 MHZ
T2 1 5434181 MHz 9.10 dém T2 1 543,441 MHz 3.94 dam
il ! i !
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LTE Band 5B

QPSK

16QAM

Middle Channel / 10MHz+5MHz / QPSK

T =

Spe
Ref Level 24.20 dém  Offset 4.20 dé & RBW 300 kHz

Middle Channel / 10MHz+5MHz /16 QAM

Ref Level 24.20 dém  Offset 4.20 d@ & RBW 300 kHz

o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
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Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 842,049 MHz 15.96 dBm M1 1 841,87 MHz 16.00 dBm
T 1 829,5519 MHz 9.84 dam oce Bw 13,036063936 MH2 T 1 829,5519 WHZ 10.39 dam oce Bw 13,006093906 MHz
T2 1 843,489 MHz 11.20 dBm T2 1 543,458 MHz 11.17 dBm
i T i Y
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LTE Band 5B

QPSK

16QAM

Middle Channel / 10MHz+10MHz / QPSK

e &)

pe
Ref Level 24.20 dém  Offset 4.20 dé & RBW 300 kHz

Middle Channel / 10MHz+10MHz / 16QAM

Ref Level 24.20 dém  Offset 4.20 d@ & RBW 300 kHz

o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT 189ps @ VBW  1MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
2048 ML) 15.52 dBm 208 13.82 dBm
T . 838.3480 MHz B 837.5490 MHz
10 dBm- W ;‘ LSRG F I 18.741258741 MHz 10 dBm—yt oAl a L 18.701208701 MHz
{ \ [ X \
|
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Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 533,348 MHz 15.52 dBm [ 1 B37,548 MHz 13.82 dém
T1 1 8271594 MH2 10.97 dBm oce Bw 18741258741 MHz T1 1 827.1594 MHz 8.60 dBm oce Bw 18. 701298701 MHz
T2 1 54,9008 MHz 9.56 dém T2 1 8458607 MHz 8.99 dém
i T i T
L JL J [_] [_]
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Conducted Band Edge

LTE Band 5B / 3MHz+5MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB24

Highest Band Edge / 1RBO and 1RB24

Spectrum -
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Spectrum -
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815.000 MHz B23.000 MHz 100.000 kHz 822.98801 MHz -48.39 dBm -35.39 d8 841,000 MHz B845.000 MHz 100.000 kHz 843.86513 MH2 17.39 dBm -12.61 dB
623000 MHz £24.000 MHz 100.000 kHz 623,97053 MHz 42,98 dBm -29.98 db 849,000 MHz 850,000 MHz 100.000 kHz 849,22420 MHz -43.02 dim 36,02 dB
824,000 MHz £32.000 MHz 100.000 kHz 826.85714 MHz 18,66 dBm -11.34 dB 850,000 MHz £60.000 MHz 100.000 kHz 850,28472 MHz -47,25 dB.
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815.000 MHz B23.000 MHz 100.000 kHz 82259640 MHz -28.06 dBm -15.06 d8 841,000 MHz B845.000 MHz 100.000 kHz 842.78621 MH2 7.11 dBm -22.89 dB
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LTE Band 5B / 5SMHz+3MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB14

Highest Band Edge / 1RB0 and 1RB14
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LTE Band 5B / 5MHz+10MHz

Lowest Band Edge / 1RB0O and 1RB49

Highest Band Edge / 1RB0 and 1RB49
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543,000 MHz £50.000 MHz 150.000 kHz 543,23422 MHz -48.18 dém -35.18 dB
850,000 MHz £650.000 MHz 100.000 kHz 850,00500 MHz -57.64 dam -44.64 dB.
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Power Abs |
36,70 dBm
-33,26 dBm
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ALimit

-23.70 db
.26 dB
-26.55 dB
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62267612 MHz
823,000 MHz 24,000 MHz 150,000 kHz 82341708 MHz
524,000 MHZ £39.000 MHz 100.000 kHz 826,82468 MHZ
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Range Low Range Up | RBW. | Frequency | Powerabs | ALimit [|
534,000 MHz 45.000 MHz 100.000 kHz ©36,01543 MHz 3.45 dBm 26,51 dB
849.000 MH2 B50.000 MHz 150.000 kHz 849.01748 MH2 -34.62 dBm -21.62 dB
850.000 MH2 860.000 MHz 100.000 kHz 850.02498 MH2 -39.36 dBm -26.36 dB
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